8896223

SILENT INVERTER GENERATOR /

TICHY INVERTOROVY GENERATOR

54\..

iy AN

WA @f///ﬁ,

—— "

®




order No./

set order No. /

description popis atv/ks i cislodilu  obj. islo sady

1 Engine motor 1 8896223-1
2 Damping pad tlumici podlozka 4 8896223-2
3 Square nut M6 ¢tyrhranna matice M6 10

4 Clip nut M5 pfichytna matice M5 4

5 Base plate assembly sestava zékladni desky 1 8896223-5
6 Hexagon nut M6 Sestihranna matice M6 4

7 Frame damping seat tlumici sedlo rdmu 4 8896223-7
8 Hexagon bolt M6x12 Sestihranny Sroub M6x12 4

9 Hexagon bolt M6x12 Sestihranny Sroub M6x12 4

10 Hexagon bolt M6x10 Sestihranny Sroub M6x10 2

1 QOil leveler cover plate kryci deska mérky benzinu 1 8896223-11
12 Oil leveler mérka benzinu 1 8896223-12
13 Fuel tank palivova nadrz 1 8896223-13
14 Fuel tank support rubber sleeve gumova objimka drzaku palivové nadrze 4 8896223-14
15 Oil tank cap uzavér palivové nadrze 1 8896223-15
16 Oil tank fixing nut M54 upevnovaci matice palivové nadrze M54 1 8896223-16
17 QOil filler rubber sleeve gumova objimka plniciho hrdla 1 8896223-17
18 Fuel filter ©43 palivovy filtr ®43 1 8896223-18
19 Fuel filter ©®3.8 palivovy filtr ©3.8 1 8896223-19
20 Clamp ©10 svorka ®10 1 8896223-20
21 Oil tube palivova hadicka 1 8896223-21
22 Rubber sleeve | gumova objimka | 1 8896223-22
23 : Clamp ®©7.5 svorka ©7.5 2 8896223-23
24 Starting switch startovaci spinac 1 8896223-24
25 Clip nut M5 pfichytna matice M5 4

26 Oil leveler window rubber pad gumovd podlozka okénka mérky oleje 1 8896223-26
27 Oil leveler window okénko mérky oleje 1 8896223-27
28 Left housing shell assembly sestava levého krytu skiiné 1 8896223-28
29 Rubber sleeve II gumova objimka Il 3 8896223-29
30 Left exterior cover levy vnéjsi kryt 1 8896223-30
31 Hexagon bolt M5x12 Sestihranny Sroub M5x12 2

32 Knob combination | knoflik 1 8896223-32
33 Gasket ®4*8*0.5 tésnéni ©®480.5 1 8896223-33
34  Crossrecessed screw M4x0.7x16 kfizovy zapustny Sroub M4x0.7x16 1

35 Cross recessed screw M4x0.7x12 kfizovy zapustny Sroub M4x0.7x12 1

36 Hexagon bolt M6x15 Sestihranny Sroub M6x15 3

37 Cross recessed screw 4.2x16 kfizovy zapustny Sroub 4.2x16 3

38 Knob combination for ignition plug knoflik 3 8896223-38
39 Cover board for ignition plug kryt pro zapalovaci svicku 1 8896223-39
40 Block combination blok 3 8896223-40
41 Hexagon nut M5 Sestihranna matice M5 3

42 Rubber rope gumové lanko 1 8896223-42
43 Hexagon bolt M5x16 Sestihranny Sroub M5x16 2

44 Buffer rubber pad support opérka tlumici gumové podlozky 1 8896223-44




order No./

set order No./

description popis avks | i cislodilu  obj. cislo sady
45 Clip nut M5 pfichytna matice M5 4
46 Right shell pravy kryt 1 8896223-46
47 Rubber sleeve Il gumova objimka Il 3 8896223-47
48 | Hexagon bolt M6x15 Sestihranny Sroub M6x15 3
49 Right exterior cover pravy vnéjsi kryt 1 8896223-49
50 Cover board Il kryci deska Il 1 8896223-50
51 Hexagon bolt M5x12 Sestihranny Sroub M5x12 4
52 Bearing clamping ring ®5.5 upinaci krouzek 4 8896223-52
53 Muffler guide hood vodici kryt tlumice 1 8896223-53
54 Muffler side cover bocni kryt tlumice 1 8896223-54
55 Hexagon bolt M5x16 Sestihranny Sroub M5x16 6
56 Silencing cotton tlumici vata 1
57 Cross recessed screw M4x0.7x8 kfizovy zapustny Sroub M4x0.7x8 2
58 Inverter assy invertorova jednotka 1 8896223-58
59 Cross recessed screw M6x10 krizovy zapustny Sroub M6x10 2
60 Control panel housing shell kryt skiiné ovladaciho panelu 1 8896223-60
61 Control panel assembly sestava ovladaciho panelu 1 8896223-61
62 Hexagon bolt M5x16 Sestihranny Sroub M5x16 6
63  Cross recessed screw M4x0.7x8 kfizovy zapustny Sroub M4x0.7x8 4
64 | Sling wire clip svorka zavésného dratu 1 8896223-64
65 Cross recessed screw 4.2x14 krizovy zapustny Sroub 4.2x14 1
66 Hexagon bolt M5x10 Sestihranny Sroub M5x10 1
67 Ground lead zemnici vodic¢ 1 8896223-67
68 Hexagon bolt M6x12 Sestihranny Sroub M6x12 2




!_I"}j... 10
9
29

Cyllinder Head /
Hlava valce

8896223

1
set order
L . order No./ .
faktory part number description popis qty/ks L ) No./ obj.
obj. ¢islo dilu ..
¢islo sady
1 - 91707-E180010-00000  Air Intake Double-headed Bolts : dvouhlavé Srouby séni vzduchu 2
2 11140-E180010-P0100 : Cylinder Head Combination hlava vélce 1 8896223-H2
3 31110-E180010-00000 : Plug, Spark zapalovaci svicka 1 8896223-H3
4 91718-E180010-00000 : Bolt,Cylinder Head Sroub, hlava valce 4
5 :91708-E180010-00000 : Exhaust Double Headed Bolt dvouhlavy Sroub vyfuku 2
6 : 11401-E180010-00000 : Cylinder Cover Sealing Pad tésnici podlozka krytu valce 1 8896223-H6
7  11431-E180010-00000 : Breath Cover Plate kryt 1 8896223-H7
8 | 11432-E180010-00000  Air Groove Cover Plate Gasket tésnéni krytu 1 8896223-H8
9 : 11410-E180010-00000  Cover Comp ., Head sestava krytu, viko 1 8896223-H9
10  91101-0620-00100 Bolt, Flange , 6x20 sroub, pfiruba, 6x20 4




Crankshaft Box /
Klikova skrin

8896223

t/ der No. / obi set order
description popis qu or (:’;Ioc;ih:’ ) No./ obj.
¢islo sady
1 91101-0612-00100 Bolt, Flange , 6x12 Sroub, ptiruba, 6x12 6
2 | 26232-E180010-00000 : Air Deflector, Box vzduchovy deflektor, kryt 1 8896223-C2
3 13310-E180010-00000 : Crankshaft Box Body Combination : klikova htidel 1 8896223-C3
4 31340-E180010-00000  Trigger Combination spoustéc 1 8896223-C4
5 90001-E180010-00000 . Oil Seal®32x®20x6 olejové tésnéni ®32xD20x6 1 8896223-C5
6  94100-6204-P6300 Bearing , Radlal Ball lozisko 1 8896223-C6
7 26231-E180010-00000 : Air Deflector, Box vzduchovy deflektor, kryt 1 8896223-C7
8  93307-0812-00000 Pin, Dowel kolik, ¢ep 2 | 8896223-C8
9 : 11131-E180010-00000 Cylinder Head Sealing Pad tésnéni hlavy valce 1 8896223-C9
10 { 31300-E180010-00000 Firewire Ring Parts zapalovani 1 8896223-C10
11 91206-5013-00100 Tapping Screw zavitovy Sroub 2




Crankcase Cover /
Kryt klikové sk¥iné

set order
—— ) order No./ .
part number description popis qty/ks ., ) No. / obj.
obj. ¢islodilu @ |
¢islo sady
1 91101-0614-00100 Bolt, Flange, 6x14 Sroub, pfiruba, 6x14 2
2 31080-E180010-00000 : Oil Sensor olejovy senzor 1 8896223-B2
3 1 93307-0812-00000 Pin, Dowel kolik, cep 2 8896223-B3
4 13001-E180010-00000 : Crankcase Sealing Pad tésnici podlozka klikové skiiné 1 8896223-B4
5 :13410-E180010-P0100 Crankcase Cover kryt klikové skiiné 1 8896223-B5
6 | 26236-E180010-00000 : Oil Nozzle Rubber Sleeve gumova objimka olejového hrdla 1 8896223-B6
7 19010-E180010-H0200 : Oil Ruler Combination uzaveér s olejovou mirkou 1 8896223-B7
8 191101-0620-0010 Bolt, Flange , 6x20 Sroub, pfiruba, 6x20 7




Crankshaft Combination /

Piston

Klikovy hridel / pist

8896223

order No./ obj.

set order No./

part number description popis qty/ks ., i L,
¢islo dilu obj. ¢islo sady
1 :91710-E180010 Connecting Rod Bolt Sroub ojnice 2
2 15012-E180010 Cap Conrod viko ojnice 1
3  15011-E180010 Rod, Connecting ojnice 1
4 :15010-E180010-00001 Connecting Rod ojnice, sestava 1 8896223-P4
5 1 93404-E010010-00000 Key péro 1
6 : 15311-E180010-00000 Crankshaft klikovy hridel 1
8896223-P8
7  15313-E180010 Gear, Timing kolo, rozvodové 1
8 | 15310-E180010-00001 Crankshaft Combination klikové hridel 1
9  93100-E01LO10 Flat Gasket ploché tésnéni 1 8896223-P9
10 | 15100-E180010-00000 Piston pist 1 8896223-P10
11 {1 15122-E180010-00000 Clip Piston Pin pojistka cepu pistu 2 8896223-P11
12 15121-E180010-00000 Pin Wrist Cep pistu 1 8896223-P12
13  15201-E180010 Ring Top vrchni krouzek 1
14 : 15202-E180010 Ring Compression kompresni krouzek 1
8896223-P16
15 : 15210-E180010 Ring Assy, Oil sestava krouzkd, olej 1
16 | 15200-E180010-00000 Piston Ring pistni krouzek 1




8896223

Gas Regulation System /
Rozvod nastaveni plynu

. set order

part number description popis qty/ks ordvelr No',/ obj: No. / obj.

¢islo dilu ¢islo sady
1 - 11121-E180010-00000  Valve Intake saci ventil 1 8896223-G1
2 11122-E180010-00000 : Exhaust Valve vyfukovy ventil 1 8896223-G2
3 17021-E180010-00000 : Tappet, Valve zdvihatko ventilu 2 8896223-G3
4  11101-E180010-HO100 : Seal, Guide tésnéni vedeni 1 8896223-G4
5  11105-E180010-P0100 Seat Valve sedlo ventilu 2 8896223-G5
6 : 17010-E180010-00000 : Push Rod tla¢na ty¢ 2 8896223-G6
7  11102-E180010-00000 : Valve Spring ventilova pruzina 2 8896223-G7
8 | 17210-E180010-00000 : Camshaft Assy. sestava vackového hfidele 1 8896223-G8
9 | 17341-E180010-00000 : Valve Rocker Shaft htidel kyvného ramene ventilu 1 8896223-G9
10 | 17311-E180010 Rocker Arm kyvné rameno 2 8896223-G10
11 17312-E180010 Stud, Rocker Mounting matice pro upevnéni kyvného ramene 2 8896223-G11
12 1 17315-E180010 Rocker Arm kyvné rameno 2 8896223-G12
13 : 17310-E180010-00000 : Rocker Arm,Assy sestava kyvného ramene 2 8896223-G13




Starter Assembly and Air

Filter/

Podsestava startéru a Cistic
vzduchu

. i setorder
o . order No./ obj. .
part number description popis qty/ks .. i No. / obj.
¢islo dilu »
¢islo sady
1 :91101-0614-00100 Bolt, Flange 6x14 Sroub, piiruba 6x14 3
2 | 28123-E180010-00000 : The Rope Handle rukojet startovaciho lana 1 8896223-V2
3 28110-E180010-00000 : Manual Starting Pull Plate sestava ruc¢niho startovaciho tahla 1 8896223-V3
4 91101-0620-00100 Bolt, Flange 6x20 Sroub, pfiruba 6x20 4
5 22115-E180010 Air Filter Cover kryt vzduchového filtru 1 8896223-V5
6 | 28141-E180010 Ventilation Hood ventila¢ni kryt 1 8896223-V6
7  22008-E180010-00000 : Tube,Breather vzduchova trubice 1 8896223-V7
8 | 28140-E180020-00000 : Ventilation Hood Group sestava ventila¢niho krytu 1 8896223-V8
9 | 22004-E180010-00000 | Waste Trachea odpadni trubice 1 8896223-V9

—
o

22132-E180501-00000

Air Cleaner Element

¢isti¢ vzduchu

8896223-V10




Flywheel / Setrvacnik

. set order
. . order No. / obj. .
part number description popis qty/ks . i No./ obj.
¢islo dilu ..
¢islo sady
1 . 91101-0614-00100 Bolt, Flange 6x14 Sroub, priruba 6x14 2
2 | 28001-E180010-00000 Start Cup startovaci naboj 1 8896223-W2
3 1 26201-E180010-H0100 vane wheel lopatkové kolo 1 8896223-W3
4 | 92403-E070010-00000 Nut, Flywheel matice, setrvacnik 1
5 :33330-G290010-00000 Motor Rotor rotor alternatoru 1 8896223-W5
6 : 91101-0630-00100 Bolt, Flange 6x30 Sroub, pfiruba 6x30 2
7 33310-G290010-00000 Motor Stator stator alternatoru 1 8896223-W7




Muffler / Tlumic

set order
. . order No. / .
part number description popis qty/ks . i No./ obj.
obj. ¢islodilu |
cislo sady
23001-E180010-00000 Exhaust Sealing Pad tésnéni vyfuku 8896223-M1
23100-E180020-00000 Muffler Assy sestava tlumice 8896223-M2

91101-0612-00100

Bolt, Flange , 6x12

Sroub, pfiruba, 6x12

Aiw N =

92201-0600-00100

Hex Nut

Sestihranna matice




Carburetor / Karburator

8896223

) set order

L . qty/ order No./ obj. .

part number description popis .. ) No. / obj.

ks ¢islo dilu ..

¢islo sady

1 Jet, Main hlavni tryska 1 8896223-R1
2 £ 92201-0600-00100 Hex Nut Sestihranna matice 2

3 : 22007-E180010-00000  Carburetor Insulator Sealing Pad : tésnéniizolatoru karburatoru 1 8896223-R3
4 | 22006-E180010-00000 : Spacer, Carburetor distancni vlozka karburatoru 1 8896223-R4
5  22002-E180010-00000  Air Intake Sealing Pad tésnénici vlozka sani vzduchu 1 8896223-R5
6 Jet Set, Pilot sada trysek, startovaci 1 8896223-R6
7  25300-E180010-000I1 Carburetor karburator 1 8896223-R7




Wirring Diagram / Schéma zapojeni 8896223 m
Manual Start / Rucni start

YLAWG2S —— | L o
) Stepper motor BU AWG23 L] é)) 16A/250V
0G AWG28 ——— | IEH Parallel socket [atp)
PK AWG28 ——— | S2 J optional
Electric Machinery o i 6 e
BN AWG1 —— U] s PE
Three phase windin
g : BN AWGth ————{V] (G —— G/Y AWG20
ECO e
BN WGt ——— V| Inverter n BY AWG2 ) U
ot YL Yellow
SEt (Selective configuration) PK Pink
| B AwWG2 Bl Blue
Overload BN Brown
- F—— PrAwG20 > oY Green/Yellow
iy RD Red
BK Black
—W—— 06 AWG20 ————{pov| —— o6 Awaz20 > i Whie
Power supply winding 0G Orange
06 AWG20 ———pov| | —— BKAWG20 oY Gray
R/B Red/Black
Rectifier voltage regulator W/B White/Black
— U ————1 BuAwste RD AWats — Ll -
DC winding J_%P{ . é 524
A 5VIA
BU AWG16 DC 12V
1 1 RD AWGS ,
Ignition winding
— AW — U 0 1 RDAWGD
BK AWG20
IP HV 0il O yarnig
The trigger coils  —— BU AWG20 ———1 ] ‘ i\’a LED}- BU AWG20
i BK AWG20 B 8 wip awon—— I

The igniter Engine sitch - 0l ws_ensor SparEplug



Electric Start /
Elektricky start

Three phase alternator

Three phase winding

Stepper motor

The trigger coils

e

The igniter

0il wsensor

|

Spark plug

\G_Ng
BKJAimo
Engine Stop

8896223

RD —U]
BU —V]

YL T

YL —{ |
BU — |
0G —1 |
PK — |

BU —s]
BK ——r]
RD ——{eN
R/B ——0FR
BK ——[o

[

Toverter

!ML

L] RD
é) 16A/250V
E@ Parallel sockef
? OPfional
G/Y A¥G14
N} wT
6] G/Y
PE @
] ECO YL Yellow
- > PK Pink
BU Blue
j LB Reset BN i—
G/Y Green/Yellow
0il warning RD Red
- > % BK Black
WT White
j PK > Overload oG Orange
- GY Gray
LB Light Blue
] Run
- o % R/W Red/White
B/W | Black/White
o BK R/B | Red/Black
W/B | White/Black
| RD M [¥]awsr -
RW —— | + .
} r - A I 1
| - - o le=== V1A 1
B/W —— | Bk * L
L

D AVG12 —¢

T 1 4

s

12

ililin

Start motor ~ Battery-12V



Remote Control Startup / 8896223
Dalkové spusténi

Three phase alternator

Three phase winding E RD
é 16A/250V
RD 4@ EF T Parallel sockef @
S2 ) optional
BU v
{ — @? G/Y AWG14
YL (W] 1k wT PE
1G] GIY
e
w —]
Accelerator > BU { j GY 0 g]ﬁ Yfe);lliw
stepping motor oG { . BU Blue
] eset BN Brown
PK —] ] L8
Inverter G/Y Green/Yellow
YL il i RD Red
| 0il varning
BU :E L] BU o BK Black
Air door WT White
RD
stepping motor { 1 r~ Overload 0G Orange
| PK 1>
0G { > GY Gray
. : PK R LB Light Blue
The trigger coils —L] ] 0G % un R/V Red/White
ae e au BU —I§] B/W | Black/White
] BK R/B Red/Black
BK 4@ W/B White/Black
The igniter
‘ ] 6N} RD IGN L RD e [ ]su/sv 0 B8
‘ | — rw L ' i
Charger}
- ] 5124
v R/B OFF| } R R == 5V1A L
X B/W —— L BK -1 N
Al
\%Nm BK GND| =
R AVG20
BK ﬁ ﬁ Power supply D AWG12
1 AVC12
J % Hw|
= = — — — — 7 T AWG20 Electric Start E
. Remote start stop —
Engine Sto = T
0il wsensor  Spark plug g p controller |- 0n L L
) B Am — —

Start motor ~ Battery-12V



